Chapter 2 : Literature Review

CHAPTER 2 : LITERATURE REVIEW

2.0 WATER USE AND FUTURE DEMANDS

Demand for water is rising at a faster rate today than at any previous moment in
history. A world water crisis seems likely to emerge during the 21st century as this
demand is accelerated by population growth, greater affluence and the mounting needs
of agriculture, industry and other users (Rhoda,1995) to a level beyond the available
water resources over widening areas of the globe. The changing global climatic trend
is also a cause for concern, as there is the danger of reduced water resources in some

areas while other areas may suffer an increase in severe storms.

Human use of water has increased more than 35 fold over the past three centuries and
[...]
Without sound economic paybacks, legislative requirements or similarity in quality of
effluent with influent stream, industries would not be prompted to reuse their waste
waters. The rapid expansion of domestic and industrial water usage and waste
production at present necessitates the consideration of waste water reuse, rather than

continuing to unnecessarily install new potable and sewerage infrastructure.

Enabling technologies such as the kidney for cities approach developed by Memcor,
allow reuse of waste water especially from sewage for industrial purposes. This
approach employs continuous cross-flow microfiltration and RO for the reclamation of
water. This innovative approach has also been successfully applied to large systems
that are treating algae laden surface water for the boiler feed to power stations in
Hungary and Poland. There are now over 600 CMF installations, with the largest

treating 3300 m*/h. (Durham, 1997)

2.3.3 Waste Water Reclamation and Reuse in Australia

Certain arid areas in Australia receive an average annual rainfall of about 488 mm
(19 in/yr) and experience an evapotranspiration rate of about 1,460 mm/yr (57 in/yr).
One such place is the Werribee Farm located 35 km southwest of Melbourne. Here
treated and untreated waste water effluent from over 50 municipal facilities are utilised
for land irrigation purposes. Three treatment methods, land filtration, overland flow
(grass filtration) and lagooning are practised. Land irrigation utilises mainly raw
sewage and provides water for the irrigation of pastures. About 50% - 60% of the
applied water percolates througﬂ the soil and is collected in drainage ditches. Land

filtration is capable of removing most heavy metal and nutrients. Removal rates of

26



Chapter 2 : Literature Review

99% for BOD, 98% for Suspended Solids, 94% for organic carbon, 95% for Nitrogen
and Phosphorus, 95% for Zinc, Copper and Lead, 90% for Chromium, 85% for
Cadmium and Mercury and 75% for Nickel have been noted (Feigin, Ravina and
Shalhevet, 1991). Overland flow is employed during periods of low evaporation when
irrigation is not practised. Lagooning is practised throughout the year and is considered

o

to be the safest recl ion logy thus far

gst the three methods practised.
Irrigation with reclaimed water is also practised in other areas in Melbourne. These
areas have reported 30%, 33% and 40% reduction in N, P and K fertilisers which

accounts for about 35% in fertiliser cost.

Another sewage reuse project is the Eraring Power Station Project, located on the
shore of Lake Macquarie. Eraring power station, one of the largest power station in
Australia isa 4 x 660MW coal fired station providing 25 % of the power to the state
of New South Wales (Smith, 1997). Until recently, the power station consumed up to 4
mega litres per day (MLPD), 168 m/hr of potable water. The diversion of sewage
effluent from the Dora Creek sewage treatment plant to a new membrane treatment
facility incorporating microfiltration and reverse osmosis provides water for the boiler
feed, cooling water, dust dispersion and fly ash handling which would otherwise use

potable water.

27



Chapter 2 : Literature Review

2.3.4 Waste Water Reclamation and Reuse in Israel

Israel is a semiarid country with a mean annual rainfall of about 450 mm (18in./yr).
Rowe and Magid (1995) reported that the per capita water consumption in Israel is
only 450 m*/yr (326 gpd) compared with the per capita consumption of 2310 m*/yr
(1672 gpd) in the U.S. In 1984 about 60 x 10° m’/yr (44 mgd) of treated waste water
effluent was used for agricultural irrigation. The reuse of reclaimed waste water by
1986 was expected to be 140 x 10° m*/yr (101 mgd) . It was anticipated that the use of
reclaimed waste water will replace about 30% of the total amount of water used today
for agricultural irrigation. Only about 1% of the total 250 x 10° m*/yr (66,050 mg/yr)
of municipal waste water in 1984 was used for industrial purposes, and about 7.5% of

this quantity for aquifer recharge (Zoller, 1984)

2.3.5 Waste Water Reclamation and Reuse in Saudi Arabia

In Saudi Arabia waste water reclamation and reuse projects are currently in operation
at Riyadah, Madinah, Qassim, Jubail, Jeddah, Makkah, Hail and Dammam. The
emphasis on the utilisation of reclaimed waste water is due to the lack of rainfall in this
arid region. Agriculture, domestic and industrial activities are the major waster
consumers in Saudi Arabia. By the year 2000, 9% of the water demand is expected to

d q

be met by waster water recl ion. A y of water and estimated

reclaimed water available for 1990 and 2000 is shown in Table 2.4.

28



Chapter 2 : Literature Review

q ilabl

Table 2.4 :  Summary of water d and esti reclaimed water a:
(Source : Kalthem and Jamaan, 1988)

1990 2000
Category Mm/yr % _Mm'lyr %
Agriculture 3.684 76 5.119 7
Domestic 1.117 23 1.940 27
Independent Industry 74 1 182 2
Total 4.875 100 7.241 100
Waste water available for reuse 368 8 674 9

Riyadh, which has a mean annual rainfall of 100 mm/yr, has at least 30 waste water
reclamation and reuse projects. The largest waste water reclamation and reuse projects
are located in Dirab, Diraiyah and Ammariyah. These plants receive treated sewage
effluent from the Riyadh Sewage Treatment Plant located at Manfouha. The reclaimed

water is used for the purpose of agricultural irrigation.

The treatment effluent from the Riyadh Sewage Treatment Plant consists of three
stages. The first stage is the equalisation in a surge pond prior to lime treatment. The
second stage involves the use of cooling towers and dual media filtration while the

third stage consists of carbon adsorption, reverse osmosis and ion exchange processes.

2.3.6 Waste Water Reclamation and Reuse in South Africa

South Africa has an annual rainfall of 487 mm (19 in/yr), of which 91% is lost to the
atmosphere by evaporation and transpiration and only 9% reaches the rivers. In the
early 1970s the waste water flows from over 20 major cities indicated that 1, 230, 000
m®/d of treated waste water wa's available for reclamation and reuse. Of this flow,

31.9% was reclaimed and reused, 61% for irrigation of crops, parks, trees and sports

29



Chaper 2 : Literature Review

fields, 8.7% for power station cooling water and 7.1 % for industrial purposes.
Windhoek, Namibia has a full scale plant where potable water is reclaimed from
municipal waste water. About 20% to 50% of the municipal waste water is reclaimed

and reused. (Hart and Van Vuuren, 1997)

2.3.7 Waste Water Reclamation and Reuse in India

In India, land disposal of waste water has been practised for up to 60 years at some
sites. Sewage farming as a method of waste water disposal is reported to take place at
more than 200 sites. About 10 x 10° m* (2642 mgd) of waste water flow is available for
this purpose. The percentage of waste water given primary treatment is 37%, with 8%
of waste water flow given secondary treatment (Rowe and Magid, 1995). A recent
survey conducted by the National Environmental Engineering Research Institute
(NEERI) in Nagpur, India showed that many of the environmental and public health
problems at these waste water utilisation sites could be attributed to over application of
the untreated sewage. Hookworm, roundworm, whipworm, pinworm, dwarf tape
worm, Entamoeba histolytica, and Giardia intestinalis occurred from 15% to 60%

more often in farm workers than in control groups (Rowe and Magid, 1995).

Experimental results showed that primary treated and secondary treated waste waters
were superior to untreated sewage in terms of crop yields and soil nutrient utilisation

efficiency and would reduce the health problems associated with utilising raw sewage.

30



Chapter 2 : Literature Review

2.4 WATER RECYCLING PRACTICES IN VARIOUS INDUSTRIES

2.4.1 Waste Water recycling Practices in the Pulp and Paper Industry

The pulp and paper industry uses large volumes of water and with the application of
more stringent effluent discharge standards and increasing costs of process water,
waste water recycle and reuse are becoming increasingly attractive as water resource
management tools. There has been many efforts to close the process water loop to
reduce bleed and water usage. Zero-effluent discharge has been successfully
implemented in many board mills and kraft mills and the water consumption rate for

newsprint production has also been reduced significantly in the last few decades.

At the initial stage, reduction in fresh water consumption was achieved through
whitewater treatment and recirculation. Closed loop systems however, soon develop
problems due to build-up of dissolved and colloidal substances and thermal energy in
the system. A list of potential problems encountered in water reuse in paper

manufacture is listed in Table 2.5.

The first documented problems arising from the use of recycled water were those
associated with suspended solids build-up which lead to plugging of shower nozzles,
small lines and felts. The suspended matter also lead to deposit formations which could
be biological or non-biological in nature. After extended periods of running under low
water use conditions, problems of scale and corrosion begun to appear, difficulties due
to intensification of biological sludge were also experienced. High degrees of water

s
recirculation caused an increase in the concentration of dissolved material to a point

31



Chapter 2 : Literature Review

where the wet-end chemistry of the paper making system was affected and

difficulties with foam, sizing and product appearance begin to manifest themselves.

Table 2.5 : Potential Problems Encountered in Water Reuse in Paper Manufacture
(Springer & Marshal, 1975)

Dissolved Solids Build-up | Suspended Solids Build-up | Theyrmal Energy Build-up
Slime Dirt Temperature

Foam Corrosion Sizing Problems

Pitch Fines Machine Room Problems
Corrosion Felt Plugging

Sizing Wire Plugging Reduced vacuum Capacity
Product Mottle Wire Life

Colour Felt Life

pH Control Reduced Drainage Rate

Precipitation Shower Plugging

Scale

Odour

Whitewater treatment and increased recirculation reduced the intake of freshwater.
This however had the potential to affect process stability and availibility, increase
operation complexity and cause problems with the heat balance. As an alternative,
Chen & Horan (1997) studied the possibility of using secondary effluent from a

biological treatment plant as a potential water resource.

Tertiary treatment of secondary effluent from a biological treatment plant followed by
a desalination process can be employed to produce recycled water of adequate quality.
Chemical coagulation and solids separation as a tertiary treatment for residual organic

removal, and applied electrodialysis reversal (EDR) as the deep treatment stage for

32



Chapter 2 : Literature Review

desalination produced recycled water quality that was close to or better than fresh
water supply. In a pilot-plant study at Shotton Paper Co., Chen & Horan (1998)
successfully employed a Dissolved Air Flotation unit that combined chemical
coagulation and flotation and a multimedia filter followed by desalination with an

EDR unit to reclaim 25% of its wastewater.

The use of inorganic coagulants with the aid of polymers produce floc sizes in the
region of 1.5mm - 2.5mm which is essential for swift and stable flotation. Addition of
chemical coagulants at optimum pH would minimise use of chemicals and at the same
time reduce production of sludge. Desalination processes applying pressure driven
membrane filtration applications such as nanofiltration and reverse osmosis (RO) are
not cost effective in the treatment of high flows of pulp and paper waste waters which
contain moderate levels of total dissolved solids (TDS). RO units require extra energy
for the removal of neutral particles and are prone to fouling problems. EDR on the
other hand allows neutral particles through the system and requires less rigorous pre-
treatment than RO due to the nature of the salt separation and the larger flow passages
(Elyanow, D. et. al, 1994). EDR operates on the same basic principles as
electrodialysis (ED) but incorporates a polarity reversal process. (Katz, 1997) In an
ED process, electrical energy is supplied as the driving force to transfer electrolytes
(solutes) through an ion exchange membrane to produce a diluted solution and a
concentrated stream. The polarity reversal process provides self-cleansing of the

membrane surfaces, EDR processes therefore show good fouling resistance.
s

33



Chapler 2 ; Literature Review

The purification of industrial waste water and recycle of this waste water back to the
production process represents an alternative approach to whitewater treatment and
recirculation for reducing mill effluent water consumption in a straight forward and

economically viable manner.

2.42 Waste Water Recycling Practices in the Textile Dyeing Industry

The textile industry affords excellent opportunities for the recycle of renovated
industrial waste water. The renovation and reuse of waste waters are of current interest
not only as a measure to reduce fresh water intake but also as a means of pollution

abatement and the recovery of valuable chemicals.

Dyehouse waste waters are coloured, high in temperature, Chemical Oxygen Demand
(COD), Total Dissolved Solids (TDS) and at times highly alkaline. The removal of
colour from dyehouse waste waters is one of the major environmental problems facing
the textile industry. Discharges of coloured effluent into the environment may interfere
with the transmission of sunlight into the water and thus decrease the rate of
photosynthesis. Most dyes are of the non-biologically degradable type and thus are not
effectively removed via municipal waste water treatment processes. The discharge of
dyehouse effluents into public sewers could also cause foaming, colour persistence,
excess in pH, temperature and heavy metals and variations in hydraulic flow rate

problems in the operation of sewage treatment plants.

s
The variety of dyes and finishes employed produces a complex and variable waste

stream. Hyperfiltration or reverse osmosis separation processes involving filtration of

34



Chapter 2 : Literature Review

aqueous solutions by membranes capable of removing not only suspended solids but
also substantial fractions of dissolved impurities including organic and inorganic
material has been successfully employed in many industrial applications where the
recovered products have significant value. The successful use of hyperfiltration for
recovery of water and chemicals from a textile waste stream was demonstrated by the
use of a pilot plant by Brandon, Nasher & Porter (1975). Treatment of composite dye
waste streams via spiral, tubular and hollow fine fibre configurations employing
cellulose acetate and polyamide membranes respectively, and dynamic hyperfiltration
modules employing hydrous Zr(IV) oxide- polyacrylate membranes are able to
satisfactorily produce purified water and concentrated residues for reuse in dyeing
productions. Water recovery of up to 90% can be achieved by employing
hyperfiltration as an advanced treatment for dye house waste water with minimal pre-

treatment (filtration and pH adjustments).

Cohen (1975) reported that the development of a solid layer on the membrane wall
could play a critical role in the performance of cellulose acetate membranes. As the
thickness of the secondary membrane increases, a decline in flux and an increase in

contaminant rejection was observed.

Membrane processes such as microfiltration, reverse osmosis, dynamic membrane and
nanofiltration have successfully been employed for the treatment of dyehouse waste
water with the primary objective of producing water for reuse. The success of each
process however depends on tl}é class of dyestuff used and the degree of effluent

segregation chosen (Buckley, 1992)

35



Chapter 2 : Literature Review

Microfiltration processes are suitable for use in the treatment f effluent produced